

## Supplementary material

*Bednarkiewicz J, Grzejszczak P, Szmigielska-Kapton A, et al. Acute kidney injury in a patient with T-cell acute lymphoblastic leukemia. Pol Arch Intern Med. 2023; 133: 16346. doi:10.20452/pamw.16346*

Please note that the journal is not responsible for the scientific accuracy or functionality of any supplementary material submitted by the authors. Any queries (except missing content) should be directed to the corresponding author of the article.

Supplementary Table S1. The patient treatment according to PALG-7 protocol (Polish Adult Leukemia Study Group) prior to transplantation.

Medication	Dose	Time
Induction treatment		
Dexamethason orally	40 mg daily	2 days weekly
Vincristine iv	2 mg	1 dose weekly, totally 4 doses
Daunorubicin iv	50 mg/m <sup>2</sup>	1 dose weekly, totally 4 doses
PEG-asparaginase	2000 IE/ m <sup>2</sup>	1 dose, day 20
Consolidation I started at 6 week of treatment,		
Methotrexate iv	1,5 g/ m <sup>2</sup>	Day 1 and 14
Etoposide iv	100 mg / m <sup>2</sup>	Day 1 and 14
Consolidation II started at 10 week of treatment		
Cytarabine iv	2x2g/ m <sup>2</sup>	Day 1 and 18
Cyclophosphamide iv	1g/ m <sup>2</sup>	Day 2-3 and 19-20
PEG-asparaginase	2000 IE/ m <sup>2</sup>	Day 15 and 22

- Consolidation treatment is given after confirmation of complete remission of the disease. The patient received induction and both consolidation courses and then proceeded for transplantation with Cyclophosphamide/TBI (Total Body Irradiation) conditioning.